MANUAL ON SEWERAGE
AND SEWAGE TREATMENT SYSTEMS

PART A: ENGINEERING - APPENDIX
THIRD EDITION - REVISED AND UPDATED

MINISTRY OF URBAN DEVELOPMENT, NEW DELHI
http://moud.gov.in

CENTRAL PUBLIC HEALTH AND
ENVIRONMENTAL ENGINEERING ORGANIZATION

IN COLLABORATION WITH

jICA)

JAPAN INTERNATIONAL COOPERATION AGENCY

NOVEMBER 2013



In keeping with the advancements in this sector, updates as and when found
necessary will be hosted in the Ministry website: http://moud.gov.in/ and the
reader is advised to refer to these also.

All rights reserved
No, portion of this document may be reproduced / printed for commercial purpose
without the prior permission of the Ministry of Urban Development, Government of India.
[...]
STI 6Tv 11 L6¥ LS 0£T 8zl rATAl 811 L£9 AN (1/3m)
IS8T 09§ ovT 008 091 1647 374 9591 L0z | 0TIl XeN] 1-aoo
69 LLT 86 SE€T € ) 9§ 615 33 e uny
96 €27 98 67T v <8 691 81¢ €71 £€7 as
90T £8€ pS1 L6E €T 90T VET 6501 681 v6S Ay
667 oL 987 0€L 91 8z¢€ pes z8v1 g8¢e | LfOT XeJN] ) s,
1€ 891 61 €6 z L9 33 s L1 887 uny
Paeal] MEY paleal ] MEY paleal] MEY paleal] Meq pajeal] MEY
LAMEA A ArRyIpUyg gl fe) wreedesay SLVMAQ SHNSHRIRIRYD

olsiI)oRIRYD [BOIWBYYD - 00ISAUd Jo) sjue|d juswiesl) abemas Al 8y} Jo souewlopad [enuuy Z°L°Z V 8|qel

XIAN3ddV Bunesulbug vy Led



Part A: Engineering APPENDIX
Table A 2.1.3 Annual performance of the five sewage treatment plants
for microbiological characteristics
DEWATs Nesapakkam CPCL Pondicherry V. Valley
Characteristics
Raw | Treated | Raw | Treated | Raw | Treated | Raw | Treated | Raw | Treated
T.Otﬂl Mm | 500 5 680 50 68 | 0.0002 380 0.78 680 38
Coliforms  "yr 175000 | 380 | 500000 | 6800 | 9800 | 037 | 68000 | 3000 | 190000 | 5000
Avg | 5926 43 32152 | 1325 | 893 0.15 12492 565 21235 712
SD | 11125 65 77099 | 1691 | 1559 | 0.58 | 150501 587 38918 1183
Min | 380 3.7 500 37 50 | 0.0002 380 0.78 500 19
Faecal Max | 5000 190 370000 | 5000 | 6800 | 0.98 38000 1100 | 68000 3800
Coliforms Avg | 4555 28 22672 | 823 | 633 | 0.078 8506 371 9611 427
SD | 9887 38 57296 | 1034 | 1054 | 0.23 9787 321 14636 775
Min | 190 0.68 08 18 38 | 0.0002 190 05 380 19
E.Coli Max | 3800 08 180000 | 3800 | 3700 | 0.68 37000 080 38000 1900
.Co
Avg | 2569 15 12730 | 459 | 366 | 0.056 5387 243 4958 225
SD | 6301 21 20621 | 644 | 631 0.17 6540 237 7802 395
Mmn | 13 0.29 68 5 1.3 | 0.0002 13 05 78 1.1
Faecal Max | 1300 38 5000 180 | 680 0.19 980 68 980 50
Streptococei Avg | 2691 12 1373 51 05 0.016 393 10 317 10
SD | 393 1.2 1593 47 185 | 0.048 326 18 305 17
Table A2.1.4 Summary Of Results of IIT, Roorkee
(Figures in parameters are arithmetic average)
Total Coliform| Total Collform| Percent Fecal Fecal Coliform | Percent
Treatment| \ipN/100 mL | MPN/100 mL | Reduct | Collform | MPN /100 mL | Reduction
Plant | |nfluent X 10¢ | Effluent X 104| ion | MPN /100 mL| Effluent X 10°
Influent X 10¢
99.2 - 99.9 -
UASB 2.3-23 1.9-23 99 0.23-15 0.023-23 98.5
99.3 - 99.7 -
UASB 1.6-43 1.1-23 99 5 0.39-23 0.11-4-3 99.8
op 4.3 -930 1.5-430 gg-g © | 0023-230 | 0.15-210 gg-? -
ASP 1.5-43 9.3-930 93.8 0.21-1.5 0.15-930 99.3
Anaerobic
Eilter 28 450 83.9 6.8 130 80.9




Part A: Engineering APPENDIX
Table A2.1.5 Sewage Treatment Plants in Delhi
SL.No Name of the STP’s & Design | Actual flow | Type of STP Present Status
Capacity (mgd) capacity (MLD)
(MLD)
1 Coronation Pillar STP’s Activated sludge process | Under utilised
1) (10) 45.46 40.87 (ASP). trickling filter & Over the Des. Cap.
2) (10 +20) 45.46 63.46 ASP Under Utilized
90.92 56.55
2. Delhi Gate (2.2) 10.00 10.00 High rate bio-filters Running on designed
Densadeg technology capacity
3. Ghitorni (5) 22.73 Nil Activated sludge process | Not m operation
4, Keshopur STPs 1)12 mgd not running,
1) (12) 54.55 46.55 All the three plants sewage passes through
1) (20) 90.92 95.10 designed on activated PST. ii) Over the Des.
2) (40) 181.84 106.46 sludge process Cap. iii) Under- utilized
5. Kondli STP’s Over the capacity
1) (10-Phase-I) 45.46 56.55 All three activated sludge | Under- utilized
2) (25 -Phase-II) 113.65 57.96 process Under- utilized
3) (10-Phase-III) 4546 28.36
6. Mehrauli STP (5) 22.73 4.95 Extended aeration Under-utilized
i Najafgarh STP (5) 22.73 2.27 Activated sludge proc. Under- utilized
8. Nilothi STP (40) 181.84 15.0 Activated sludge process | Under- utilized
9. Narela STP (10) 45.46 2.50 Activated sludge process | Under- utilized
10. Okhla STP’s All the plants designed on | Under- utilized
1) (12) 54.55 39.09 activated sludge process Under- utilized
2) (16) 72.73 4091 Running in cap.
3) (30) 136.38 136.98 Under-utilized
(37) 168.20 159.11 Under-utilized
(45) 204.57 181.84
11. Papankalan STP (20) 90.92 37.73 Activated sludge process | Under-utilized
12 Rithala STP’s Activated sludge process | Under-utilized
1) (40) Ol1d 181.84 46.28 & High rate acrobic ASP | Over the des. cap.
2) (40) New 181.84 185.07 & biofor/biofilter
13. Rohini STP (15) 68.19 Nil Activated sludge process | Not in operation
14 Sen N.H. STP (2.2) 10.0 10.0 High rate Bio filter Running on designed
capacity.
15. Timarpur O.P. (6) 27.27 4.79 Oxidation ponds Under-utilized
16. Yamuna Vihar STP’s Activated sludge process | Under-utilized
1) Ph-I(10) 4546 27.27 Under-utilized
2) Ph-II(10) 45.46 14.77
17. Vasant Kunj STP’s ASP & Extended aeration | Under-utilized
1)(2.2) 10.00 3.18 Under-utilized
2)(3.0) 13.63 4.36
Total 30 2330 1478




Part A: Engineering APPENDIX
Table A 2.1.6 Performance Evaluation of Sewage Treatment Plants in Delhi
[ s [Actual Performance Evaluation of STP’ (24 Hour composite Moniloringi
SL. | Name of STP & Cmfm flow for ﬂ’ff‘}' three hourly samples) . % reduction
No. | Capacity (mgd) Y D ML]s Influent Quality Effluent Quality

pH| TSS | COD | BOD |Cond.| pH |ISS{COD | BOD |Cond.| ISS | COD | BOD
1 Cor. Pillar(10) 4546 | 4087 (72| 179 | 317 | 112 | 908 | 74 |35 61 18 | 1090 | 80.45 | 80.76 | 83.93
(20+10) 136.38 |12001(6.44| 342 | 172 | 48 | 1700 | 69 |93 | 48 15 | 1730 | 7281 | 72.09 | 68.75

Keshopur(12*) 54.55 | 46.55 - - - - - - - - -
2 (20) 9092 | 951 73| 404 | 560 | 282 | 1390 [ 7.6 |78 149 | 45 | 1390 | 80.69 | 73.39 | 84.04
(40) 181.84 |10646(7.3 | 404 | 560 | 282 | 1390 | 78 |21 | 55 10 | 1520 | 94.80 | 90.18 | 96.45
Okhla(12) 5455 | 3909 (73| 498 | 517 | 204 | 1440 | 78 |21 | 4 10 | 1460 | 95.78 | 89.56 | 95.10
(16) 7273 (4091 |74 291 | 486 | 207 | 1510 | 7.7 |83 | 108 | 48 | 1400 | 7148 | 77.78 | 76.81
3 (30) 136.38 |13698|74 | 647 | 551 | 222 | 1480 | 7.6 |76 | 153 | 45 | 1470 | 8825 | 7223 | 79.73
(37 1682 [159.11|7.3| 480 | 515 | 249 | 1590 | 78 |32 62 12 | 1540 | 93.33 | 87.96 | 95.18
(45) 20457 | 1818473 | 480 | 515 | 249 | 1590 ( 7.7 27| 5l 19 | 1530 | 94.38 | 90.10 | 92.37
4 Narzla (10) 4546 | 25 (74| 426 | 447 | 100 | 1720 8 |38] T2 8§ | 1720 | 91.08 | 83.89 | 92.00
i Y. Vihar (Ph-110, | 4546 | 2727 |7.1| 391 | 505 | 174 | 1110 | 77 |44 | 84 17 | 1050 | 88.75 | 83.37 | 90.23
Ph-IT10) 4546 | 1477 72| 405 | 538 | 199 | 1020 [ 75 (39| #4 20 | 1070 | 90.37 | 91.82 | 89.95
6 | Timarpur O.P-(6) | 27.27 | 479 |6.7| 412 | 272 | 106 | 1650 | 73 | 11| 26 4 | 1650 | 97.33 | 90.44 | 96.23
7 Najafgarh (5) 2273 | 227 (74| 165 | 205 | 54 | 810 [ 7.7 |29 ] 38 1 687 | 82.42 | 81.46 | 98.15
8 Nilothi (40) 181.84 | 15 |7.7| 432 | 328 | 90 | 2340 | 78 |21 26 4 | 1960 | 95.14 | 92.07 | 95.56
5 Dr. SenN.H.(2.2) 10 10 [7.5]| 370 | 585 | 236 | 1680 | 74 |36 | 46 16 | 1660 | 90.27 | 92.14 | 93.22
10 | DelhiGate (2.2) 10 10 (75| 263 | 605 | 147 | 1020 | 73 |26 | 62 | 20 | 1030 | 90.11 | 89.75 | 86.39
11 Papankalan (20) 9092 3773 76| 142 | 275 | 103 | 2190 ( 79 |39 | 46 10 | 1580 | 72.54 | 83.27 | 90.29
Kondli Ph-I(10) | 4546 | 5655 (73| 363 | 507 | 241 | 1390 | 7.8 | 68 | 140 | 27 | 1390 | 8127 | 72.39 | 88.80
12 Ph.-TI (25) 113.65 | 5796 (73| 604 | 588 | 261 | 1550 | 76 | 45| S0 | 34 | 1350 | 92.55 | 91.50 | 86.97
Ph.-III (10) 4546 | 2836 (73| 519 | 615 | 237 | 1530 ( 78 |16 | 50 14 | 1220 | 9692 | 91.87 | 94.09
13 Mehrauli(5) 2273 | 495 (78| 251 | 326 | 126 | 1090 [ 81 |12] 35 7 | 1180 | 9522 | 89.26 | 94.44
. Rithala {(400Id) | 181.84 | 4628 |7.2| 330 | 399 | 205 | 1260 | 7.5 | 75| 54 14 | 1240 | 77.27 | 86.47 | 93.17
(40 New)} 181.84 |185.07|7.2| 330 | 399 | 205 | 1260 | 73 |47 | 151 | 55 | 1230 | 85.76 | 62.16 | T3.17
o Vasant Kunj (2.2) 10 | 318 [75] 379 | 460 | 323 | 1710 | 78 |23 | 43 | 7 | 1450 | 93.93 | 90.65 | 97.83
(3) 13.63 | 436 |74 479 | 565 | 306 | 1400 [ 79 (49| 80 20 | 1470 | 89.77 | 85.84 | 93.46

16 Rohini (15) 68.19 | Nil | - - - - - - - - -

17 Ghiforni (5) BB | B[z | | s | & | 7 5 | 8| s = | = | s

Total 2330 1478

* Keshopur 12 mgd STP is not running fully, it is observed that the sewage passes though
Primary Settling Tank. All values are in mg/1 except pH and conductivity (u mhos / cm)



Part A: Engineering

APPENDIX

Table A 2.1.7 Performance of Bacteriological Reduction in
Sewage Treatment Plants in Delhi

Performance evaluation of Sewage Treatment Plants in Delhi
Saflugiit Bagteriologieal Qality Effluent Bacteriological % Reduction
SL. | Name of the STP & Quality
No. | capacity (mgd) Faecal Total Faecal
Total Coliform Total Faecal
Coliform Coliform Coliform
(Nos/100ml) Coliform Coliform
(Nos/100ml) (Nos/100ml) | (Nos/100ml)

L Najafgarh (5) 10900000 5100000 320000 120000 97.06 97.65
2 Papankala (20) 13100000 10300000 120000 70000 99,08 99.32
3 Dellu gate (2.2) 26000000 19000000 1700000 1100000 93.46 94.21
% Dr.SenN. H. (2.2) 133000000 102000000 240000 21700 99.82 99.98
3 Nilothi (40) 61000000 50000000 120000 70000 99,80 99.86
6. Cor. Pillar (10) 39000000 32000000 200000 110000 99.49 99.66
7. Cor. Pillar (30) 78000000 44000000 700000 200000 99.10 99.55
8 Narela (5) 17000000 10000000 110000 40000 99.35 99.60
9. Vasant Kunj (3) 6900000 3900000 178000 101000 97.42 97.41
10. Vasant Kunj (2.2) 71000000 46000000 17000 8000 99.98 99.98
1. Okhla (12) 370000000 65000000 2900000 230000 99.22 99.65
12. Okhla (16) 51000000 27000000 990000 530000 98.06 98.04
13, Okhla (30) 204000000 107000000 115000000 25000000 43.63 76.64
14, Okhla (37) 197000000 111000000 1280000 710000 99.35 99.36
15, Okhla (45) 197000000 111000000 4100000 600000 97.92 99.46
16. Y. Vihar (Ph-I 10) 1210000000 410000000 19400000 4600000 98.40 98.88
17. Y. Vihar (Ph.-II 10) 1570000000 370000000 8500000 5200000 99.46 98.59
18, Keshopur (20) 430000000 135000000 91000000 7200000 78.84 94.67
19. Keshopur (40) 430000000 135000000 11500000 5100000 97.33 96.22
20. Kondli (Ph.-I 10) 670000000 320000000 24000000 13900000 96.42 95.66
21 Kondli (Ph.-IT 25) 910000000 480000000 5500000 1800000 99.40 99.63
2 Kondli (Ph.-IIT 10) 570000000 370000000 2700000 140000 99.53 99.96
23 Rithala (40 O1d) 1080000000 710000000 32000000 4600000 97.04 99.35
4. Rithala (40 New) 1080000000 710000000 49000000 5900000 95.46 99.17
2. Mehrauli (5) 290000000 210000000 490000 20000 99.83 99.99
26. Dr. Sen NH(2.2)

(After Bio-filter) 133000000 102000000 179000 13500 99.87 99.99
27 Dr Sen N.H (22

(Aftes U.V. reatmeat) 133000000 102000000 27000 11200 99.80 99.99




Part A: Engineering APPENDIX

The values reported for the CPCL plant in Table A 2.1.3 relate to the quality of recovered water after
the secondary treated sewage is further treated by chemical coagulation, sedimentation, filtration
and R O.

The performance of oxidation ponds one in the south coastal temperate climate at Puducherry and
the other at north in the cold hilly region of Rishikesh have also been evaluated in this study. In
the Puducherry ponds, removals were 93% for total BOD and from 37,000/100 ml to 500/100 ml
for faecal coliforms. In the Rishikesh pond system, the removals were 82% for total BOD and from
6000000/100 ml to 28000/100 ml for faecal coliforms.

The faecal coliform reduction from 3000/100 ml and 70,000/100 ml to almost nil have been
documented in the study when secondary treated sewage was chemically coagulated with alum or
Iron salts and chlorinated with of 3 to 4 mg/l as in Figure A 2.1.1

== Alum Dose 20mg/L as Al
—#-PAC Dose 24 mg/L as Al

-4 FeCl3 Dose 40mg/L as Fe

=¥ Fe2(S04)3 Dose 18mg/L as Fe

100000 ;
2 10000 s,
(=]
S 1000 -
E 100
z
o 10
L
1

0 1 2 3 4 5 6
Chlorine Dose as CI2 (mg/L)

Figure A 2.1.1 Removal of FC with chlorination after coagulation with different
coagulants at optimum doses.

The performance results do not cover the later day STP processes such as SBR, MBBR and MBR
etc as these STPs were not in popular use at that time. All the same, the studies establish the position
that the same STP process exhibits varying degrees of removals under varying conditions of climate,
capacity utilization, nature of inlet sewage etc and almost all processes can be expected to attain a
required degree of removal of BOD and faecal coliforms provided the design takes into account the
insights as brought out above.



Part A: Engineering

1.PROBLEM

Assuming that the scheme of water supply will commence to function from 1986, it is required to
estimate the population 30 years hence, i.e. in 2016 and also the intermediate population 15 years

after 1986, i.e. in 2001.

APPENDIX A 2.2

ESTIMATION OF FUTURE POPULATION

(Retained as in 2nd edition)

Table A2.2-1
Year Population Increment
1921 40,185 -
1931 44,522 15,873
1941 60,395 15,873
1951 75,614 15,219
1961 98,886 23,272
1971 124,230 25,344
1981 158,800 34,570
Total 118,615
Average 19,769
2. SOLUTION

21 ARITHMETIC PROGRESSION METHOD

Increase in population from 1921 to 1981

i.e. in 6 decades

or increase per decade
Population in 2001

Population in 2016

1,658,800
40,185
1,18,615
1,568,800 - 40,185 = 1,18,615
= 1/6 x 1,18,615= 19,769

Population in 1981 + Increase for 2 decades
1,58,800 + 2 x 19,769

1,58,800 + 39,538 = 1,98,338
Population in 1981 + Increase for 3.5 decades
1,58,800 + 3.5 x 19,769 = 2,27,992

A-47

APPENDIX




Part A: Engineering APPENDIX

2.2 GEOMETRIC PROGRESSION METHOD

Rate of growth (r) per decade between

1931 and 1921 = 4,337/40,185 = 0.108
1941 and 1931 = 15,873/44,522 = 0.356
1951 and 1941 = 15,219/60,395 = 0.252
1961 and 1951 = 23,272/75,614 = 0.308
1971 and 1961 = 25,344/98,886 = 0.256
1981 and 1971 = 34,570/1,24,230 = 0.278

Geometric Mean,

r, = 8/0.108 x 0.356 x 0.252 x 0.308 x 0.256 x0.278 = 0.2442

Assuming that the future growth follows the geometric mean for

the period 1921 to 1981 rg 0.2442

Population in 2001 Population in 1981 x (1 + rg)?
= 1,568,800 x (1.2442)> = 2,45,800

Population in 2016 = Population in 1981 x (1 + rg)3®
= 1,568,800 x (1.2442)%*° = 3,41,166

2.3 METHOD OF VARYING INCREMENT OR INCREMENTAL INCREASE METHOD

In this method, a progressively decreasing or increasing rather than a constant rate is adopted. This
is a modification over the Arithmetical Progression method.

Table A2.2-2

Year Population Increase (X) Incremental Increase (Y)
1921 40,185
1931 44,522 4,337
1941 60,395 15,873 11,536
1951 75,614 15,219 - 654
1961 98,886 23,272 8,053
1971 124,230 25,344 2,072
1981 158,800 34,570 9,226

Total 1,18,615 30,233

Average 1/6 x 118,615 = 19,769 1/5 x 30,233 = 6,047

A-48



Part A: Engineering APPENDIX

Population can be projected using the formula:
P =P JrnYJrn(nﬂngY
! 2

Therefore, population in 2001 can be given as

Py, = Poy, +2x19769+4 22320047

=1,58,800 + 39,538 + 18,141
=2,16,479

Pyoi16 = Bogy +3.5x19769 + 3.5x4.5x6047

Similarly, population in 2016 can be given as
=1,58,800 + 69,192 + 24,188
=2,75,612

2.4 GRAPHICAL PROJECTION METHOD

From the Figure presented on the following page, the figures for 2001 and 2016 years obtained are
as follows:

2001 - 253,000

2016 - 362,000

1p00

Fopulrtion, b Thowamds

2

P4

10
1911 191 1931 1941 1951 1961 1971 1981 1991 2000 2031 2021 2031

Yeurs
Figure A2.2-1 Semi log graph for estimation of future population

A-49



Part A: Engineering

APPENDIX

APPENDIX A 3.1
COMPUTATION OF STORM RUNOFF AND DESIGN OF STORM SEWER
(Retained as in 2nd edition)

PROBLEM

Design a system of storm sewers for the area shown in Figure A3.1-1 based on the Rational Formula

for the estimation of peak runoff.

Basic Data and Assumptions imperviousness
Built up and paved area

Open space, lawns, etc.

Inlet time

Built up and paved area (t,)

Open space, lawns (t,)

Minimum velocity in sewer

Minimum depth of cover above crown

0.7
0.2

8 minutes.
15 minutes.
0.8 mps
0.5 metres.

Rainfall intensity = consider one year storm as the area is central and high priced. (Use Table 3.7 for
the record of rainfall intensity and frequency of rainfall). Use Manning’s chart for sewer design.

>
S
' /|| N areat ]
X sz ' l _____ :
A 1 J1|Pareaz @1ra) I
.-_‘-—__T-_-__. —— . — -
AREA 15 (2.9ha) | J‘/’"| o :
___________ || | ARE?\‘SFM@':]
1 /  AREA 14 (37ha) e '_E: _____ =
: — 1l - e ———— - — %
=S — T EA4 (1.3ha
V‘\_ Y 1’\_".“____‘__“-‘_4:
AREA 13 (6.3ha) —“L _A_I'-zl_ii ‘1 (1.7h: a_]' |
= —4—-—-———.——-———_,—2 — |

—

——r |

.

7 fz_.iﬁaTl!

AREA

AREA 9